
State of Michigan 
Department of Environmental Quality 

ACTIVATED SLUDGE 
PROCESS CONTROL 

TRAINING MANUAL FOR WASTEWATER 
TREATMENT PLANT OPERATORS 

Water Resources Division 

Rick Snyder, Governor 
Dan Wyant, Director 

www.michigan.gov/deq 
800-662-9278 Environmental Assistance Center

4/17



This Activated Sludge Training Manual was prepared by the Michigan 
Department of Environmental Quality, Operator Training staff.  It is 
intended to be used as an aid in the presentation of the MDEQ Activated 
Sludge Process Control Training Course, along with numerous 
handouts, class discussion, and an abundance of slides. 

The manual is not intended to be an exhaustive reference, nor a design 
[...]
process that lakes undergo as they gradually fill in 
with sediment, forming a bog or swamp.  Careful 
control of the nutrient load discharged into the 
environment helps to slow that process.  More 
detailed information on the impacts of nutrients and 
their treatment/removal will be included later. 

 
Human Health Hazards and Toxins 

Human Health Hazards
Pathogens
Nitrate
Toxic Materials

Materials Toxic to Biota
Metals
Ammonia
Pesticides, 

Herbicides
Chlorine
Acids/Bases

Wastewater may contain an untold variety of components that may be hazardous to 
humans.  Domestic wastes always present the possibility of containing infectious 

microorganisms, or pathogens.  Wastewater 
treatment plant workers exposed to these may 
contract any of several waterborne diseases.  One of 
the most critical aspects of wastewater treatment is to 
prevent the discharge of these organisms into the 
environment where others may also be at risk.   
 
Materials toxic to humans or aquatic organisms may 
enter the wastewater collection system from 
agricultural, industrial, or domestic sources.  Metal 
solutions, pesticides, herbicides, acids and bases, 
and chlorine used to disinfect wastewater flows are 
included in the list of potentially toxic materials. 
 
Though the field of wastewater treatment has 
progressed by leaps and bounds in the past one 
hundred years, it must still be realized that the 

4 



 Activated Sludge Manual 

wastewater treatment plant operator has a very difficult task.  Wastewater received by 
the treatment facility is a complex mixture of largely unknown substances which must not 
be released into the environment.  It may include solids, oxygen demanding substances, 
nutrients, pathogens, and toxins.  The operator should always try to bear in mind the 
importance of this position in the protection of natural resources and the protection of 
public health.  

 
II.  Wastewater Treatment Processes 
 
Typical Wastewater Treatment Plant Schematic 
Wastewater treatment processes may be grouped into two general categories, the first 
being physical/chemical.  This category includes screening, sedimentation, filtration, 
precipitation, and chemical destruct systems.  The second category, biological, includes 
processes which rely on living organisms to remove pollutants from the wastewater.  
This includes processes such as waste stabilization lagoons, trickling filters, rotating 
biological contactors, and activated sludge.   
 
In most cases wastewater treatment is accomplished through the use of a combination 
of physical/chemical and biological treatment processes.   For instance, a typical 
treatment plant might include preliminary treatment (physical) to remove large debris and 
grit, primary treatment (physical) to remove settleable suspended solids, secondary 
treatment (biological) to remove the remaining particulates and dissolved organic 
material, chemical precipitation to remove nutrients, tertiary filtration (physical) to remove 
remaining fine particulates, and chemical or ultraviolet light disinfection. 
 
Preliminary Treatment 
Preliminary treatment is intended to protect downstream 
processes by removing large debris that might plug or jam 
equipment.  This often involves bar screens to remove large 
particulates such as sticks, rocks, rags, etc.  Coarse bar screens 
are usually inclined in the flow with the bars spaced about 1½  
inches apart.  The screen may be manually cleaned in smaller 
facilities or mechanically cleaned automatically in larger 
facilities.  Fine bar screens have found increased use in the past 
several years.  Often these screens are designed to remove 
particles as small as ¼ inch, obviously removing a larger 
amount of material from the wastewater flow, and providing 
increased protection for downstream processes.   
 

Grinding and shredding mechanisms such as comminuters 
have been used for many years to reduce the size of large 
debris, sending the shredded debris further into the treatment 
process.  Although more modern equipment may be more 
efficient and less maintenance intensive than the older 
comminuters, they still deposit the debris back into the 
wastewater flow where it must be treated again later (possibly 
an advantage that the fine screen has over grinders). 
 
Screening or grinding is usually followed by grit removal.  Grit 
includes mainly the heavy inorganic materials such as sand, 
gravel, etc. that are abrasive to pumps, accumulating in 

5 



 Activated Sludge Manual 

primary and secondary treatment processes, and adding unwanted inorganic content to 
sludge.   
 
There are several options for grit removal, but two general methods are gravity grit 
separators and aerated grit separators.  Gravity separators simply slow the flow velocity 
to a point at which the grit will settle out of the flow, but the organic material will remain 
suspended; this targeted velocity is generally taken as 1 foot per second.  The simplest 
of the gravity separators is a channel in which the velocity is controlled, with the grit 
being removed manually.  Another type of gravity separator is the detritor process, a 
settling tank(often rectangular) with a revolving plow which directs the grit to a sump 
were it is removed from the tank. 
 
Aerated grit chambers operate along the same principle as 
the gravity separators, except that rather than adjusting the 
flow velocity through a channel, air is injected near the floor 
of the separator.  The air causes enough turbulence in the 
tank to keep the organics in suspension while allowing the 
grit to settle.  Often air lift pumps are used to remove the 
grit from the separator. 

Aerated Grit Separator

 
Flow monitoring is typically included in the preliminary part 
of the process.  This may involve a closed pipe flow 
measurement system, but probably more often flow is 
directed through a Parshall flume where a flow level 
detecting device (such as an ultrasonic sensor) relates 
liquid level in the flume to the flow rate through the flume. 

 
Flow measurement is important for many reasons, 
budgetary, operationally, and compliance-wise.  Sewer 
use charges are usually based on flow, hydraulic and 
organic loading rates on plant processes require flow data, 
in-plant return flows and chemical feed rates are often 
paced relative to the influent flow measurement, and 
reporting plant flow information is almost always required 
in discharge monitoring reports.  It is obvious that the flow 
measuring equipment must be periodically calibrated and 
serviced.  It is recommended that this maintenance be 
performed by a qualified technician at least once per year. 
 
While the preliminary part of the treatment process may 
not be the most glamorous area of the plant in which to 

work, it is important that this equipment be kept maintained in good working order.  If the 
operator observes large debris or grit accumulating in down-stream processes, the 
preliminary treatment processes should be closely examined for areas that should be 
better maintained or operated.  If this situation is allowed to exist, the overall treatment 
efficiency and operability of the plant will be reduced. 

Flow
Measurement

Determine Loading on WWTP
Determine Loading on Stream

Budgeting

Discharge Permit Parameters

Sewer Use Charges

Pace Chemical Feed &
Process Return Flows

 
Primary Treatment 
 
Most, but not all, activated sludge facilities include a primary treatment step ahead of the 
secondary process.  Primary clarification is a sedimentation process which is intended to 

6 



 Activated Sludge Manual 

remove heavy settleable organic material.  This removes a portion of the organic load 
before the secondary process, allowing the solids to be removed more economically as 
primary sludge rather than more dilute and harder to dewater secondary biomass.   
 
Primary clarifiers may be designed as either rectangular or circular tanks with a 
minimum depth of about 10 feet.  Tank dimensions vary according to the expected 
hydraulic load, but generally allow for a detention time of approximately 2 hours and a 
surface overflow rate of 400 – 600 gallons per day per square foot at average daily flow.  
Whether rectangular or circular, provision is made for collecting and removing the settled 
sludge, skimming and removing grease and other floating material, and discharging the 
clarified primary effluent to the secondary process. 
 
The graphs below show the expected removal efficiency for solids and for BOD in a 
primary clarifier.  Note that removal efficiency increases with time until a detention time 
of about 2 hours; after that little additional removal occurs.  As discussed previously, 
removal rates for BOD may actually begin to decrease as degradation begins to occur in 
the clarifier.  Solids begin to be broken down into smaller particles, and eventually are 
resolubilized, increasing the organic load on the secondary process and producing 
organic acids and other byproducts which are difficult to treat.  It is therefore important 
that the primary treatment system be operated properly.  Sludge must be removed from 
the clarifier before decomposition begins, and hydraulic detention time must be allowed 
to become excessive.  Either situation will decrease performance of both the primary 
and the secondary treatment systems.

100

80

60

40

20

0
1                2                 3          4

Time, Hrs.

Primary Sedimentation Efficiency

Pe
rc

e n
t R

em
o v

al

Suspended Solids

100

80

60

40

20

0
1                2                 3          4

Time, Hrs.

Primary Sedimentation Efficiency

BOD

Settleable Solids

7 



 Activated Sludge Manual 

Activated Sludge Basics 
 
The Activated Sludge Process is a biological wastewater 
treatment process.  This means that treatment occurs as 
pollutants are used as a food source by many different 
types of microorganisms.  It is a suspended growth 
process, since the organisms are suspended in the 
wastewater rather than attached to a media as in the 
trickling filter or rotating biological contactor processes.   
 
Since this is a biological process, understanding some basic biology will be needed.  
Some terms that will be used in this discussion and definitions follow: 
 

Anaerobic Organisms that need no D.O. or nitrate (NO3) oxygen 
 Aerobic  Organisms that must have D.O. 
 Facultative  Organisms that can exist with or without D.O. 
 
 
 Heterotrophic  Organisms which consume organics in the wastewater 

Autotrophic Organisms which are able to use inorganic compounds as 
a food source 

    

Return Activated 
Sludge 

Waste Activated 
Sludge 

Primary 
Effluent Aeration 

Tank 
Secondary 

Clarifier 
MLSS 

Secondary 
Effluent 

Air 

The activated sludge process relies on the cultivation of a population of millions of 
microorganisms of many different types, mostly aerobic and facultative heterotrophic 
bacteria suspended in the wastewater, as it passes through a reactor (aeration tank).  

This suspension, referred to as mixed liquor (or Mixed Liquor Suspended Solids, 
MLSS), is supplied with oxygen and kept mixed by bubbling air through it.  These are 
naturally occurring organisms; there is no need to supply them from an external source.  
As the organisms feed on the organic pollutants in the wastewater, the pollutants are 
converted to more organisms (biomass) and some byproducts.  The amount of biomass 
produced is often estimated as about 0.7 pounds for each pound of BOD removed in the 
secondary process.  While an individual bacterium is not visible to the eye, they stick to 
one another to form a biological mass which may be easily seen as a brown colored floc. 
 
Following an adequate amount of treatment time the mixed liquor flows from the aeration 
tank to a secondary clarifier where the biomass is allowed to settle out of the wastewater 

8 



 Activated Sludge Manual 

and the effluent passes to the next treatment step.  The settled biomass is returned to 
the treatment process to provide organisms which will continue removing pollutants.  
This returned biomass is referred to as Return Activated Sludge (RAS). 
 
Since this is a living and growing process, it will continue to build biomass to the point of 
having too much.  The amount of biomass in the process is controlled by removing 
(wasting) a portion of it each day.  This excess biomass removed from the secondary 
system is known as Waste Activated Sludge (WAS). 
 
Bacterial Cells 
It is helpful to understand a little about the bacterial cell 
if we wish to know how it is able to remove pollutants.  
The diagram at the right shows a typical cell.  The inside 
of the cell contains reproductive information, food 
storage mechanisms, etc.  Surrounding the cell is a 
membrane which keeps the organism together, and 
through which dissolved food may pass.  The cell wall is 
coated with a slime layer which is used to trap particles.   

 
The diagram at the left 
shows a bacterial cell suspended in wastewater 
containing both soluble and particulate organic 
pollutants.  Soluble organic pollutants pass through the 
cell membrane (absorption) and are used as a direct 
food source.  Particulate organics cannot pass through 
the membrane, but stick to the slime layer (adsorption).  
The organism begins to produce enzymes which are 
secreted through the membrane and solubilize the 
particulate, allowing it to pass through the membrane 
where it too is used as food.  In this way the organism is 
able to remove both soluble and particulate organics 
from the wastewater.   
 
Also indicated in the diagram, oxygen must be supplied 
to the organisms as they metabolize the organics, and 

new bacterial cells are produced.  Byproducts to this metabolism include ammonia 
(NH3), carbon dioxide (CO2), and water (H2O). 

WastewaterNew Cells

NH3
CO2
H2O

Slime Layer

 
Three Steps of Biological Treatment 
Biological wastewater treatment is often described as occurring in three steps.  In step 
one, Transfer, food from the wastewater is transferred to the cell.  Adequate mixing and 
detention time are needed to assure that the organism comes into contact with the food 
source.   
 
Step two, Conversion, occurs as the organism metabolizes the food supply, converting 
it to new cells.  In order for this to occur the food supply must be a usable type and in a 
usable form.  Some compounds are easily degraded by the bacteria, while others are 
metabolized more slowly.  Some pollutants may not be metabolized until the organisms 
become acclimated to it, producing the right kinds of enzymes.  A proper D.O. 
environment must be present; aerobic organisms will not efficiently remove pollutants in 
an anaerobic environment.  The nutrient balance must be proper for conversion to take 

Food
Storage

Oxygen

Soluble Organics

Cell
Membrane

Adsorbed
Particle

Enzymes

(Absorption)

9 



 Activated Sludge Manual 

place.  Like other life forms, the organism needs nitrogen and phosphorus, among other 
minor nutrients, in order to metabolize food and build new cells.  The ratio of carbon to 
nitrogen to phosphorus is generally taken as 100:5:1.  
 
In the third step of treatment, Flocculation and Separation, the microorganisms stick 
together to form large particles that will settle out of the purified wastewater in the 
secondary clarifier.  Flocculation occurs when mixing allows the organisms to contact 
one another, but does not cause conditions so turbulent that the flocculated material is 
torn apart.  Settleability and compaction of the floc particles depends on the density, size 
and shape of the particles as well as the efficiency of the clarifier.  Settleability is 
affected by the abundance of filamentous bacteria, those that form strings as they 
grow rather than forming floc.  An excessive growth rate of these bacteria may cause a 
bulking condition in which the mixed liquor does not compact well, taking up much more 
volume in the clarifier.  This condition may be caused by many factors, among which are 